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REMHEIR Sample Description

- B 1] 70 F AL v oo
F A Li-ion Rechargeable REES 21700
Sample Name Battery Sample Model
RS 5 IR MR B AR A IR A7)
Testing laboratory | Guangdong ESTL Technology Co., Ltd.
it JURAR AR SETTRA L el DX R — 95 151 #0101, 201-208'% .
) Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan
Testing Address | | ake park, Dongguan, Guangdong, China.
ZHEHRAL YN RN RERHCH IR A F
Applicant SHENZHEN CYTON Intelligence Technology CO.,LTD
T BRI Je 46 DOV AT TE A AR A1 X _E [ T [X 2000089k 4 (B 1A K #5601
Applicant Address F/L 601, Building K, Jinchangda, N0.2000089, Shangwei Village, Zhangkengjing,
Guanhu Town, Longhua New District,Shenzhen, Guangdong Province, China
Al it i REET PR REIAT IR A
Manufacturer Dongguan Ping Xin Energy Co., Ltd.
3 e S I AR ARSE T RUA LRI L 26 B Tl 3 4%
Manufacturer 3Rd floor Baisheng Industrial Park, Yongjun Road, Dalingshan Town, Dongguan
Address City, Guangdong, P.R. China
CERNG YRR 1A VL VG AR BT RE VAR PR A
Factory of Cell Jiangxi Batew New Energy Technology Co., Ltd.
A5 i :
Wi ST/SG/AC.10/11/Rev.7 Section 38.3
Standard
R H

Date of sample
receipt

2021-10-30

Wk H #A
Tested date

2021-10-30 to 2021-11-15

K36 4518 Test conclusion:

The Li-ion Rechargeable Battery submitted by Dongguan Ping Xin Energy Co., Ltd. are tested according
to UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7) Section 38.3. The test
items are full items. The test results comply with the relevant requirements of the standard.

FH 2R ZE T8 BEVR AT R > w5 R AR B8 Rl e FL P, ARER IS B GBI AFR e T 28 -LB1IThiisE38.3
TR, WIS AT E, IS R S AR R EE K

& Tested by

(52

fitiE Approved by

~
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¥t 15 B Sample Information

R EL MERE
pRRRFLE 3.7V WEnR 8000mAh
Nominal Voltage Rated Capacity
LI GLaN
BLEY 29.6Wh ke -
Watt-hour Trade mark
i ERRAE 4.2V R H & 3.0V
Limited Charge Voltage ' Discharge Cut-Off Voltage '
. KRS 78 WL FLIA
75 B AL PR
1000mA Max. Continuous 1000mA
Charge Current
Charge Current
. . IR R H FL IR
L PR PRI
. 1000mA Max. Continuous 1000mA
Discharge Current .
Discharge Current
: e N .
R RIE R 80mA %ﬁﬂ_ﬁ'* ) 73.5mm*44.5mm*22.5mm
End Charge Current Battery dimensions
iU i R
CERNItRS) BTW INR 21700 O FF _ 4000mAh
Cell Model 40EC Cell Rated Capacity
ERE Wi

Compound mode

1S2P

Description of the sampling procedure: /

BURERE R /

Description of the deviation from the standard, if any: /
A EE AT S FR TR SR /

Remarks/# 3

1. AR BLRARE N

Throughout this report a comma is used as the decimal separator.

2. HliEhih < FoR “AREEHE”

M
.

“P” %ﬁ_\. “@ﬁ—” s

“F” %i_\. “Z:i%ji” ,

“N/A” %i_\. “Z:jﬁ

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A” means

“not applicable”.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / =&
AL

T.2: Thermal test / i5. 2 R

T.3: Vibration / #£3 B1# - B8#
T.4: Shock /

T.5: External short circuit / 4}

Byl

T.6:-Crush-/45H—or Impact/4i Cl# - Clo#
i

T.7 Overcharge / it 78 H BO9# - B16#
T.8: Forced discharge / & ] C11# - C30#
JHCH

The samples’ state is good.

FEARIRGL R4

Batteries of B1#~B4# B9#~B12 are full charged after one cycle;
% HLE L B1#~BA# BO#~B12 N LIKAE A HUIR 2

Batteries of B5#~B8# B13#~B16 are full charged after twenty-
five cycles;

% HU b B5#~B8# B13#~B16 25 A i HUIRZS 5
Rechargeable cells of C1#~C5# are 50% charged after one
cycle;

A 78 HL HL S C1#~CH# N LR IE I J550% 78 R A 5

Rechargeable cells of C6#~C10# are 50% charged after twenty-
five cycles;

A 78 HLHLE CO#~C 10# M 25 /K I 5 f5 50% 78 HL R A5 5
Rechargeable cells of C11#~C20# are full discharged after one
cycle;

A 78 HL LS C1#~C20# A LKA A 56 4 RS 5

Rechargeable cells of C21#~C30# are full discharged after
twenty-five cycles;

T 78 H, HL O C21#~C30# N 25K JG 3A 58 4 LIRS s

Testing location:

WU A

AR R ARAT IR A F]

Guangdong ESTL Technology Co., Ltd.
TR ZRSETTRA L el X B %9 T 1R
#6101, 201-208%.

Room 101, 201-208, Unit 1, Building 1, No.
9 Headquarters 2nd Road, Songshan Lake
Park, Dongguan, Guangdong, China.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Test Procedure:

1.Each battery type is subjected to tests T.1to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted
using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
B MY ) R B B BEAT T LA T8 TG o F b b B2 I AE AR A () — A i B AT IR T.ART.5. G T.6
AT BRAE FH AR 55 A iad i it o 1RXERT.70] LA J BT 72 190 T = T.5 7 4 i iR AR5 A r it AT, DA
AT AEPEIA IS () i b

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-Mz)/M;x100

RNTEMHFEERL, ATHUTFARE: FERK(%)=(M1-M2)/M1x100

Where M; is the mass before the test and M. is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

s Mo i BG AT A0 5 , M2 A6 5 R 5 B o IR SR 40 R AN R 3R P S i, AL i R

Mass M of cell or battery Mass loss limit

PO BN PRV 1) 5T JRE AR R IR
M<1g 0.5%
1gsM<75g 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FEMATIETAY, N2 LB, Ll ik, THRNIE X, I HE MR b s )
T AN /N T A REAT IX — 66 A L (17 90%

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Photos of Samples and Labels/# 58 H & IRiR

30
i

“,Hll‘l'..

20100 10

0 50 60 70 80

0 (Y LLLLOR L
&

'Ru’q'\

T T LT

10 20 3

il

L]
: wWw 0L 0Z 0 OV 0S 09 0L 08 06 Q| Ot 0T Of
-S’
#0Z 02 Oy 05 09 0. 08 06 OOLm 0Z 0€ O 0S 09 0 08
MWHIHH!”HHIH‘|“\1| \I\ulx li\ nnnnmn H'H H]‘HHW HH]HH“

o
™
o
&

20100 10

RO R T

50 60 70 &'
10 20 30 40 50 60 70 80 90 10(

llllllu:lm T I LT

ws 0 02 0g O 05 09 OL 08 06 OOLOL 0Z O€

i~
f4

20z 02 ov 0s 09 0. o8 06 00LoL 0z oc ov 0S 09 OZ 08
rvﬂnnhmlnu?ml!lm?lmI||||h|'1(||1|11|||!1|||1n|\\1||1\|1|||||1|\1|||l1m\|

TRF No.: ESTL017-3C
Issue Date: 2021-08-07



i 4% ‘5 Report No.: 803A21100095U00101
% 7 J\ 7N 17 J\

Photos of Samples and Labels/# 58 H & IRiR
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Verdict
38.3.4.1 Test 1: Altitude simulation / JUR1: &R P

Test cells and batteries shall be stored at a pressure of P
11.6kPa or less for at least six hour at ambient
temperature (20+5°C).

IS HUO A I 7R IR 20+5°C, KR KSR T
11.6kpa MBI AFAF6 A~/

Requirement / FR#EZIR No leakage, no P

venting, no

) disassembly, no
P 5B 51k <0. 1% rupture and no fire.

2. Open circuit voltage not less than 90%, The TR . THS. T
requirement relating to voltage is not applicable to test Ry ERELLL L T K
cells and batteries at full discharged states. B 4

(N o

T il B0 S5 T B P s I AMIG T 12058 BT T 6 FEL s 1 90%, 1 22
SRANE F T 58 42 T8 e F Y FL b R FE

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FESN IR TTHER . ok, TR TE KIS
IR .
38.3.4.2 Test 2: Thermal test / Wik 2: EERK P

Test cells and batteries are to be stored for P
I FELO A HL A 25 R U

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— YR JEIEIF N T2+£2°C(6h) — -40+2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

Tk e 48t B K [ B ] 6] 930miins

3. This procedure is to be repeated 10 times.

HE10 KIEH.

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+5°C).

TEAGEAR G, P ks f S A e 205°CRIZEIE T Al
E24 /NI

38.3.4 Procedure / IR B

1. Cells and batteries Mass loss limit: <0.1%.

The data see table 1.

FR A WA 1

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Requirements / frifEEK No leakage, no P
1. Cells and batteries Mass loss limit: <0.1%. venting, no

. . disassembly, no

F i 4 6<0. 1% . rupture and no fire.

2. Open circuit voltage not less than 90%, The Tl THAS . T
requirement relating to voltage is not applicable to test R TR o K

cells and batteries at full discharged states. B 4

T a8 J5 T s R ANIS T 1206 AT T2 FEL S FU909%6, 1
SRANIE F T 58 4 58056 FEL AR H R FES

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEERNCIR TCHR R MR TR AR TR KIS
ihY 2o

38.3.4.3 Test 3: Vibration / JIliR 3: 35zh P

1. Cells and batteries are firmly secured to the platform P
of the vibration machine.

RO MR A [ M 2 e AR AR B 5 (BT B

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

W LLIEsZ e, LL7HZz Bn%200Hz, ARG #ER /D [
BN 7THz N—MER, — MEFRFRRSELS 7B o BT R
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

XTHAABA T 5 2ETF AR TR FELgn 1S5 R Do B B B i 2
18 M2k, SRIEIGIRIBIRFFIED.8 =K (LhFe1.6 =
KD H I DA 2 B B KNI LA E8gn (BiEE 22450 ik
220 5 VB IE BEORFFAEBgn BLEIANZE 1Y N F 200
%%

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position

of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PAAR B ) e — AN J7 ) s 02 T ELRE LA, 0BRSS
MEAEAREE R TT A B2 Uk, BATT713 AN,
359 /.

The data see table 1.
I E s LR 1.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Requirements / frifEEK No leakage, no P
1. Cells and batteries Mass loss limit: <0.1%. venting, no

. . disassembly, no

Fih 4 0. 1%. rupture and no fire.

2. Open circuit voltage not less than 90%, The Tl THAS . T
requirement relating to voltage is not applicable to test R TR o K

cells and batteries at full discharged states. B 4

T a8 J5 T s R ANIS T 1206 AT T2 FEL S FU909%6, 1
SRANIE F T 58 42 T80 FL AR H RS R FL v

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEORNCIR TCHR R BRI TR LA T KIS
ihY 2o

38.3.4.4 Test 4: Shock / W& 4: v P

Test cells and batteries shall be secured to the testing P
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

TR0 FL AR R R s S S e ] e T U AR R R g b, T
DA S H# A5 000 F 3 %) PG T o A P S i el 7 FH 0
DI FELS0 gn. BkyRET 16 msf B 54 it T phh . B3
K HES N FH W B T3 £ 50 gn kR TR1 11 ms 2 1E 5% %
HEAT M

Each battery shall be subjected to a half-sine shock of P
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

BEAS PRI S FH 2 TE 52 38k oy P WA A Mk B2 DR /N e T Fi v
BT . /NS 6 ms TR ks [a] LA K F it 52 1 11
ms R KIS ) o AR T T 2 TR S5 3 1 f /N B
HE.

The data see table 1.

FR A WA 1

Pulse

Battery Minimum peak acceleration duration

150 gn or result of formula
Acceleration (gn)
Small
batteries (100850j 6ms

mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)

Large [ 30000} 11ms
batteries =

mass *

Whichever is smaller

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

BpA PR Bl R L IV A = A S LD ) AE 7] 7K 2 = it
Gl FE% A 323U, 318K

P

Requirements / frifEEK
1. Cells and batteries Mass loss limit: <0.1%.
FF i 7 457125 <0.1%

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS J5 T F s R AMIC 1208 A T2 RS 11 909%, 1 22
SRANE T 58 42 T8 58 L LS AT

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEG BRI TCHE R ok, OB LA T E KR
MR A

No leakage, no
venting, no
disassembly, no
rupture and no fire.
T o< TohE
NI R E IV e DA
PG

The data see table 1.

FR e WA 1

38.3.4.5

Test 5: External Short Circuit / M5 #4258 5%

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches
57+4°C.

(REFRIG A BT IR FE R e (E57+4°C, DU FCN B L HRE i b
K LA 357+4°C.

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

BERE S IE SO /N F0.1Q 15 H PH Bl R FEAT 8%, RE
A 08 FE UK B 5 7+4°C 2 JE R IR AS 1 /N BL L

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

Xof HL B LA ATiE — D WL 5% AN/ A RE T 41k .

Requirements / br#EZR

During the test and within six hours after test, the cells or
batteries.

FEMNRIERE P DL 2 J5 6 AN/ Y, S B RV R
1. External temperature not exceed 170°C.
HhRIRIE A 170°C,

2. No disassembly, no rupture and no fire.

PERRNIEMRAA . TERRANTC R KR KA

External temperature
not exceed 170°C

HPRIEEARIT170°C
No disassembly, no
rupture and no fire.
Tk TR A
KGR .

The data see table 1.
1D s WAL .

38.3.4.6

Test 6: Impact / Crush / Jilif6: &4t / HFE

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Impact (applicable to cylindrical cells not less than 18mm P
in diameter).

i GEHTEAANT18 Z2XKMEMEEL) .

1. This test sample cell or component cell is to be placed P

on a flat smooth surface.

FERIGAF ot FH 1) FRE B TT A HE TBE — AN~ DT (P 1
I

2. A 15.8mm=0.1mm diameter bar is to be placed across

the center of the sample, A 9.1kg mass is to be dropped
from a height of 61+2.5cm onto the sample.

H— B A2 N15.8mmz0. Lmim AN R ek et A
W — 51 9. 1kg+0. Ikg I 1A N61:+£2.5cm 1) i FEE 7 ]
fifl o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mmz+0.1mm diameter curved

surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

Pz T AR, OHL N P HE A SR TP AT 5 R
FEF O B 4215.8mm+0. 1mm 25 i R A E B . &
AR R &2 — IRl .

Requirements / FrifEE R : External temperature P
not exceed 170°C

1. Test cells or component cells external temperature not

exceed 170°C. AR FE AN L 170°C
PSS BT A P S PR e ey 2R T U B2 AN 1 170°C No disassembly, no
2. No disassembly and no fire within six hours of this rupture and no fire.

test. Ttk TSR T
RIGLERES M2 N, MEMERLEE G RE, | KARKE.

The data see table 2.
1 Lk 2.

Crush (applicable to prismatic, pouch, coin/button cells N/A
and cylindrical cells less than 18mm in diameter).

PrE CEM TR, 83, fm/diSmEs N T
18 Z KR LD .

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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1. A cell or component cell is to be crushed between two N/A
flat surfaces. The crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first point of contact.
The crushing is to be continued until the first of the three
options below is reached.
W R E T S TAE AR B FE e, 55 0 BEIZ
IR, AR5 — ANl BRI KL 1.5 BOKAD . )k
FREEBEAT, BERMILLT =gz —:
(a) The applied force reaches 13 kN + 0.78 kN.
JEhnE) 7315313 T-4++0.78 T4
(b) The voltage of the cell drops by at least 100 mV.
FLOS R FL S B 5220100 24K

(c) The cell is deformed by 50% or more of its original
thickness.

OARTEIE 5 R )5 RE150% A L.
2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

TR A T A 2 P8 IS M g 0 P — TRt s o L1/ T T P
LIPS SR T o IR T RS M5 G\l 2 L1 7 1)
Requirements / FrifE B3R N/A

1. Test cells or component cells external temperature not
exceed 170°C.

PO BT P L 8 e v 2 T i P2 182 AN 1 170°C
2. No disassembly and no fire within six hours of this

test.
RIGLE A E6 NI 2N, BTCARFITEE KGR AE .
38.3.4.7 Test 7: Overcharge / fl3& 7: TR H P

TRF No.: ESTL017-3C
Issue Date: 2021-08-07



.45 4% 5 Report No.: S03A21100095U00101
%14 5 4L 17 1T

1. The charge current shall be twice the manufacturer's | The voltage of the test P
recommended maximum continuous charge current. is 8.5V, and the current

BA2 i3 T HE R 1 R R 7 v DR i 7S s 2.0A. / WAy

2. The minimum voltage of the test shall be as follows: 8.5V, i /12.0A.

AR e /N HL S

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

ISR SR 78 B AN 18V, AT Y B/ TS R
RS S ) b A8 B R T8 R R I ) 3 B 2 22V 2 T
BUNE .

b) When the manufacturer’'s recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
ISR SR A 70 L BRI A8V, A f /) 78 LR
JE R Z bR oK 7 B LR A 1.2 e

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.
20+5°CHIFRAERIREE T, IRIFREE24 /M

Requirements / FrifEE R P
No disassembly and no fire within seven days of this test.

ISR AR T ANAIR S5 7 RN, NGB FNTCE KL

ZRE.
38.3.4.8 Test 8: Forced discharge / Wi 8: 3& P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.
20+5°CHIFERIRZ T, F 5 U IE R AE 12V 1 ELIA AU
EREATRREACE, R A RS A A FE A AR F IR
X&) 45 2 1 KB R

The specified discharge current is to be obtained by P
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

Fi E R FE, P VAR B R TECAE I L S b B3 R/ NN T R
BRI, A B SR TS RIS TR /N D9 E
BERRUAIGRIR (25 .

Requirements / FrifE 5K : No disassembly and no P
fire.

No disassembly and no fire within seven days of this test.

SUCRER (EIRh RIRIOIRT Py, BLERRIREH g | DA ERERAIR.
FRAE. The data see table 2.

IR AR 2

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Table 1: T1-T5/F%1. RH1-AKS5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
Nuo. / Eﬁ test / ;ﬁ@ﬁﬁﬁ test / 155 iy simulation AR 2: LR S MR 3: HR TR 4: phit Short Circuit
ALETRSS Jii5(g) HLE(V) Mt 1: R DK 5: SMEFEBR
Mass Change Mass Change Mass Change Mass Change Temp. (°C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) ratio EFE (°C)
RS | HIEH(%) | BRI | BIEH(%) | FERE | BEG) | FEHEL | HIEH(%)
(%) (%) (%) (%)
B1# 144.894 4.178 0.000 99.98 0.005 99.04 0.000 100.00 0.000 100.00 57.3
B2# 144.214 4.182 0.000 99.98 0.004 99.02 0.000 100.00 0.000 100.00 57.4
B3# 144.235 4.180 0.000 99.95 0.003 98.99 0.000 99.98 0.000 100.00 57.4
B4# 144.308 4,181 0.001 99.98 0.003 99.07 0.000 99.98 0.000 100.00 57.5
B5# 143.936 4.180 0.002 99.98 0.003 98.99 0.000 100.00 0.000 100.00 57.2
B6# 144.332 4.183 0.000 99.98 0.005 99.00 0.001 100.00 0.000 100.00 57.5
B7# 144.356 4.182 0.000 99.98 0.004 99.00 0.000 100.00 0.000 100.00 57.7
B8# 143.145 4,182 0.000 99.95 0.005 99.00 0.000 100.00 0.000 100.00 57.5

TRF No.: ESTL017-3C
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Table 2: T6-T8/3R2. AHK6-A%K8
Test 6: Impact / Crush Test 7: Overcharge Test 8: Forced discharge
1 A6: fE T/ L7 7 1 AA8: SR
Sample | OCVprior | Temp. (°C)/| sample No./ | OCV priorto | Sample No. / £ | OCV prior to test
No./fehi | totest/ i | R CC) | RS | test/ WA | mems | JRKETRIEWY)
k=S COEINEVER JE(V)
)
Cl# 3.826 23.9 BO# 4.188 Cli# 3.342
C2# 3.833 23.9 B10# 4187 Clz# 3.338
C3# 3.831 23.9 B11# 4.186 C13# 3.340
Ca# 3.829 23.8 Bl2# 4.189 Cla# 3.337
C5# 3.830 24.0 B13# 4.185 C15# 3.336
Co# 3.831 23.8 B14# 4.188 Cle# 3.341
Cr# 3.832 23.6 B15# 4187 Cl7# 3.342
C8# 3.834 23.0 B16# 4.188 C18# 3.338
Co# 3.835 23.2 - - C19# 3.336
C10# 3.833 23.1 - - C20# 3.340
- - - - - C21# 3.339
- - - - - c22# 3.343
- - - - - C23# 3.342
- - - - - C24# 3.335
- - - - - C25# 3.334
- - - - - C26# 3.337
- - - - - Co7# 3.332
- - - - - C28# 3.340
- - - - - C29# 3.343
- - - - - C30# 3.336
e WG

--- End of report ---
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Declaration

1 AR R AEN . RN S NS TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

2. WA ISR A R NIRRT 2 HE TR A A S B A SR

Obijections to the test report must be submitted to ESTL within 15 days.

3. RAARK = F A, AR EHIARE .

Nobody is allowed to photocopy or partly photocopy this test report without written permission of ESTL.

4. B LI SEHR AR i S TR, IR ORUIE F AT it A4 NURE i DL SGE S B L, 75 U ARG DI B AR E AR AT AR 5
E-

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.

5. AR SRR AR it 15 -

The test report is valid for the tested samples only.

6. AT A 00 T A I A PR I o DA AT AN 2 e A 0 B A5 5 A S 00 i SC R AR I 2 P

ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.

7. ARG ERSOERL

The test report is invalid if altered.

e SRR -
--- End of report ---
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